

## TEST REPORT

**2022EC0180**

### DATE OF RECEPTION

22/11/2022

### DATE TESTS

Starting: 22/11/2022

Ending: 09/12/2022

### APPLICANT

BAYMAX KİŞİSEL KORUYUCU DONANIMLARI ÜR.  
SAN. TİC.  
YUNUS EMRE MAH. ULUBEY CAD. NO:10  
İSTANBUL

Att. Mert Tunalı

### IDENTIFICATION AND DESCRIPTION OF SAMPLES

REFERENCE	REFERENCE PROVIDED BY THE CUSTOMER	DESCRIPTION
2022EC0180-S01	BX-6000 Series	Bump cap with peak.

### TESTS CARRIED OUT

- SAMPLE/S DESCRIPTION.
- VISUAL INSPECTION.
- PHYSICAL REQUERIMENTS.
- IMPACT ABSORPTION.
- RESISTANCE TO PENETRATION.
- DETERMINATION OF PH VALUE.

Tests marked with \* are not included within the scope of the ENAC accreditation.

